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OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCORDING TO EN10104 TVPE 3.1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTLFY THAT THE PRODUCT LISTED BELOW WAS DESIGNED. MANUFACTURED AND TESTED ACCORDING TO OOR QllALlTY SYSI'EM AND REQUIREMENI'S OlVEN IN ONE OR MORE OF THE 

FOLLOWING STANDARDS LAST EDITION: 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAJO FUE DISENADO. FABRICADO Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESTABLECIDOS EN UNO O MAS DE LOS SIGUIENTES 

ESTANDARES ULTIMA EDICION.) 
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ANSI 616-34 - VALVES - FLANGED, THREADED AND WELDMG ENDS 
MSS-SP6I - PRESSURE TESTING OF STEEL VALVES 

Part No. ACOllA08MAA8300000 
(Código) 

üescri~t ion 2" Fig. 5202 F UT WCB, API TRiM No.8 830000 
Descripcidn CAST STEEL CATE VALVE 150 CLASS 

(VALVULA COMPUERTA DE ACERO FUNDIDO CLASE 150) 
VALVE WITH LOW EMlSSION CONTROL (SO PPM'S M.) (VALVULA SUMINISTRADA CON CONTROL DE BAJAS 
EMISIONES FUCITNAS (M PPM'S M.) ) 

API 602 - COMPACT STEEL CATE VALVES - FLANGED. THREADED, 
WELDING AND EXTENDED - BODY ENDS 

PRESSURE TEST sgF,L& k$$R SlDE (LAW 
(PRUEBAS DE PRESION) 1 2 

\ I 

[ CHEMICAL COMPOSITION (%) COMPOSICI~N Q U N I C A  (%) TENS YIELD ELG RED BHN 

HYDROSTATIC (PSI) 
(HIDROSTATICA) 

PNEUMATIC (PSI) 

450 450 N A  N A  

80 80 

J 
FACIO-21 REY '3' 

CERTIFICADO POR: CERTIFIED BY : 
A S E G W I E N T O  DE CALIDAD QUALITY ASSURANCE 

9s&&arcía 

I . WSI KPSL % 
2ND 3RD A V 0  m6 IST 

75.25 44.95 2 9  4 8  167  

75.69 44.37 2 8  5 1  156 

98.75 72.94 2 9  4 6  285 

I 

ITEM HEATNo. 
M?%%?L (PARTE) (COLADA) 

BODV WH5424 ASTM A-2l6rWCB 
CUERPO 

BONNET WH11623 ASTM A-216IWCB 
BONEtE 

WEDGE WH81273 ASTMA-217ICAIS 

DISCO 

. . 

C P S Si Ni Mo V Mn Cr CU Cb 
0.187 0.895 0.026 0.018 0.403 0.030 0.040 0.010 0.030 0.001 

Nomli3ated lo Mormalido a) 930 Temoer to (Temole a1 650 Cooled ui sir (Enfriado en aire.) 
0.206 0.885 0.025 0.027 0.463 0.049 0.047 0.021 0.019 0.006 

N a m l k t e d  to (Nomiaüzado a) 930 Temer to (Temole a) 650 Cooled in a i r  (Enfriado en aM.) 
0.126 0.686 0.034 0.014 0.462 0.068 13.020 0.012 0.012 0.013 

Nomalizado a (Normaltmed to) 970 Temis a (Temwr m) 630 Enfnado en aire. (Cooled in a i r l  


